

ZHEJIANG YONGAN DELI INDUSTRY & TRADE CO., LTD.
NO.19, WEITAI ROAD, ZHIYING TOWN, YONGKANG, ZHEJIANG

Sample Description : WORKING PLATFORM
Style / Item No. : DLW201 (202, 203)

As above test item and its relevant information regarding to the submission are provided and confirmed by the applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, reliability or/and integrity accordingly.

Sample Receiving Date : Sep 27, 2020
Sample Resubmission Date : Oct 27, 2020
Test Performing Date : Sep 27, 2020 to Nov 02, 2020
Test Performed : Selected test(s) as requested by applicant
Test Result(s) : For further details, please refer to the following page(s)

Test Requested	Result
EN 14183:2003	Pass

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Arthur Mak
Authorized Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch Testing Center Headlines

198 Kezhu Road, Sciotech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075191 www.sgs.com.cn
中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075191 e sgs.china@sgs.com

Test Conducted: Based on EN 14183:2003 Step Stools

Scope:

This European Standard specifies the requirements for step stools, stair type steps and dome type step stools. This includes design characteristics, dimensions, materials, performance requirements, test methods and the declaration of suitability of use. The standard excludes ladders and stepladders as defined by EN 131-1:1993. The requirements are based upon the maximum total load of 150 kg.

1. Sample Description:

Designation : Step stool EN 14183 – B – 2
 Overall Dimension : 410 mm×955 mm×495 mm
 No. of test samples : 1 Piece

2. Test Results: Details shown as following table

Table 1: EN 14183:2003 (Clause 4: Functional dimensions, designations, requirements)

Clause	Test item	Result
4.1	General	Pass
4.2	Step stool with fixed or folding legs	Pass
4.3	Rigid or folding stair type steps	NA
4.4	Fold-out/pull-out step stool	NA
4.5	Dome type step stool	NA

Table 2: EN 14183:2003 (Clause 5: Additional requirements)

Clause	Test item	Result
5.1 Materials		
5.1.2	Plastic	NA
5.1.3	Steel	NA
5.1.4	Aluminium	Pass
5.2	Steps and platforms	Pass
5.3 Slip resistance		
5.3.1	Feet or bottom end of stiles	Pass
5.3.2	Rollers and wheels	NA
5.4	Opening restraint and compression security devices	Pass
5.5	Design	Pass
5.6	Surface finish	Pass
5.7	Hinges (turning points)	Pass
5.8	Padding	NA



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Table 3: EN 14183:2003 (Clause 6: Test methods)

Clause	Test item	Result
6.2	Vertical static load test of steps and platforms	Pass
6.3	Determination of friction coefficient	Pass
6.4	Seat Suitability Test	NA

Table 4: EN 14183:2003 (Clause 7: Instructions for use)

Clause	Test item	Result
7	Instructions for use	Pass

Table 5: EN 14183:2003 (Clause 8: Marking)

Clause	Test item	Result
8	Manufacturer's declaration of suitability of use	Pass
	Name of the manufacturer and/or supplier	Pass
	Product designation in accordance to clause 4	Pass
	Year and month of manufacture and/or serial number	Pass
	Maximum total load	Pass

Remark: 1. NA = Not applicable.
 2. NT = Not tested as per client's request.

Sample Photo(s):



End of Report

